

# Folic acid

## Newborn use only

2019

<b>Alert</b>	There is no folic acid in Penta-vite and Brauer Baby & Toddler Liquid Multivitamin, two commonly used multivitamin preparations in New South Wales. Human milk fortifiers contain folate and provide 44-64 microgram/kg/day of folate at 150 mL/kg/day of fortified human milk.
<b>Indication</b>	<ol style="list-style-type: none"> <li>1. Prevention and treatment of folic acid deficiency including megaloblastic anaemia.</li> <li>2. Nutritional treatment of anaemia when folic acid intake may be inadequate.</li> <li>3. Supplementation following severe haemolysis – unclear evidence.</li> </ol>
<b>Action</b>	<p>Folate (Vitamin B9) is necessary for the synthesis of purines and thymine required for DNA formation. It is necessary for red cell maturation and promotion of cellular growth. The active form of folate is tetrahydrofolate [1, 2]. Supplemental folate is more bioavailable than folate normally present in food (85% versus 50%).</p> <p>Folinic acid is a metabolically active reduced form of folate that bypasses dihydrofolate reductase. Folate and folinic acid have a protective and probably similar effect against methotrexate related adverse effects in patients with inflammatory disease [3, 4]. As folinic acid is expensive, folate may be preferred.</p>
<b>Drug Type</b>	Vitamin B9
<b>Trade Name</b>	Blackmores Folate Tablets; Foltabs Tablets; Megafol Tablets; Folic Acid Oral Solution; Folic Acid Injection Biological Therapies; Folic Acid Injection Phebra
<b>Presentation</b>	<p>5 mg/mL 1 mL vial [Phebra] (each vial contains 34.5 mg/mL of sodium)</p> <p>15 mg/mL 1 mL vial [Biological Therapies] (each vial contains 2.4 mg/mL of sodium)</p> <p>0.05mg/mL (50microgram/mL) or 1 mg/mL oral solution can be prepared by pharmacy.</p> <p>500 microgram Megafol tablet, 5mg Megafol tablet</p>
<b>Dosage/Interval</b>	<p>Enteral supplementation for very low birthweight infants*</p> <p style="text-align: center;">50 micrograms/kg/day (Recommended Daily Intake: 35-100 micrograms/kg/day)<sup>11</sup></p> <p>Treatment of folic acid deficiency:</p> <p style="text-align: center;">100 microgram/day (<u>not</u> per kg)</p> <p>*Estimated enteral intakes based on 100 mL/kg human milk and 150 mL/kg fortified human milk are 8.5-16 and 44-64 microgram/kg/day respectively.<sup>10</sup></p>
<b>Route</b>	Oral
<b>Maximum Daily Dose</b>	
<b>Preparation/Dilution</b>	<p><b>Option 1 (using the vials for injection)</b></p> <p>In-house pharmacy can prepare an oral solution using the vials for injection as follows: <b>Note: pH of solution needs be adjusted to 8-8.5 using sodium hydroxide. This can be done by adding WFI to approximately 90% of final volume, measure pH, adjust pH if necessary, then make to final volume.</b></p> <p>1mg/mL oral solution: Add 30 mg of folic acid to water for injection to make a final volume of 30 mL giving final concentration of 1 mg/mL.</p> <p>0.05mg/mL (50microgram/mL) oral solution: Add 5 mg of folic acid to water for injection to make a final volume of 100 mL giving final concentration of 0.05mg/mL (50microgram/mL).</p> <p><b>Option 2 (using tablets or powder)</b></p> <p>In-house pharmacy can prepare a Syrspend SF PH4 formula using folic acid tablets or powder to prepare a 1mg/mL oral suspension:</p> <p>Add 30mg of folic acid powder to Syrspend SF PH4 to make a final volume of 30 mL giving final concentration of 1 mg/mL suspension.</p>
<b>Administration</b>	PO: Administer orally with or without feeds
<b>Monitoring</b>	No specific monitoring required.

<b>Contraindications</b>	No information.
<b>Precautions</b>	No information.
<b>Drug Interactions</b>	Phenytoin: Concurrent use of folic acid and phenytoin may result in decreased folate concentrations and decreased phenytoin effectiveness. Phenobarbital (phenobarbitone): Folic acid may decrease phenobarbital (phenobarbitone) concentration and its therapeutic effect; monitor phenobarbital (phenobarbitone) concentration and clinical effect.
<b>Adverse Reactions</b>	Toxicity from over dosage is not reported in newborns. In preterm infants, high folate concentrations have been associated with low zinc [5]. Weight loss, neurological, gastrointestinal and psychological symptoms were also reported in adults on high doses [6].
<b>Compatibility</b>	Not applicable.
<b>Incompatibility</b>	Not applicable.
<b>Stability</b>	The compounded option using injections is stable for 30 days and the Syrspend PH4 formula is stable for 90 days. Refrigerate. Protect from light.
<b>Storage</b>	Refrigerate (2–8°C) oral solution prepared in-house. Tablets store below 25°C.
<b>Special Comments</b>	
<b>Evidence summary</b>	<p><b>Folate deficiency</b> Folate deficiency results in growth retardation, anaemia, abnormalities in neurologic status and small intestinal morphology [7]. The haematological manifestations of folate deficiency include hypersegmentation of neutrophils, megaloblastosis and anaemia. Serum folate levels reflect recent dietary intake, whereas red cell folate reflects longer term status [8].</p> <p><b>Folate Intakes</b> Hay et al reported the folate status in a cohort of Norwegian term breastfed infants. Folate levels remained adequate to 6 months age up until complementary feeds were introduced [9]. The amount of folic acid present in human milk (8.8 to 16 micrograms per 100 mL) may not be enough to meet the recommended intakes for preterm infants [10]. The use of human breast milk fortifiers or preterm formulas with higher folic acid content has been recommended for preterm infants [11]. The average folate intake from parenteral nutrition is 40 microgram/kg/day. The average concentration in feeds is: fortified human milk 30 to 40 microgram/100 mL and preterm formula 35 microgram/100 mL. Oncel et al [12] reported preterm infants receiving parenteral nutrition with high folic acid content (100 microgram/100 mL) had no risk of folate deficiency up to 2 months of age. Preterm infants on fortified human milk or preterm formula also maintained serum folate concentrations. However, preterm infants fed from birth with unfortified human milk had low folate intakes, especially when mothers were smokers and/or did not receive folic acid supplementation during pregnancy. However, this study, and another by Spotswood et al, reported preterm neonates did not develop folate deficiency up to 37 weeks postmenstrual age or discharge [12, 13].</p> <p>The ESPGHAN recommended intake of folic acid for preterm infants is 35 to 100 microgram/kg/day (32 to 90 microgram/100 kCal) [11]. [LOE II-III GOR C]</p> <p><b>Efficacy</b> <b>Prevention of anaemia:</b> A systematic review of folate supplementation on folate status and health outcomes in infants, children and adolescents reported there is no evidence that additional intake of folate influences haemoglobin levels in non-anaemic paediatric patients [8]. In addition, there was insufficient evidence to determine an effect on growth. [LOE II-III; GOR C] <b>Treatment of megaloblastic anaemia:</b> A case series documented response to folate 60 to 480 micrograms/ day intramuscularly in folate deficient infants with megaloblastic anaemia [14]. [LOE IV GOR C]</p>

**Preterm or low birth weight infants:** A systematic review of folate supplementation on folate status and health outcomes in infants, children and adolescents reported limited data suggest that supplementing the diet of low-birth-weight infants with folic acid may moderate the rapid fall of serum folate and red cell folate in the first months of life [8]. In a RCT in 141 low-birthweight infants, folic acid doses of 25, 50, and 75 micrograms/day were reported to be adequate and affect serum folate levels similarly [15]. There was no significant difference in rehospitalisation rates for transfusion although the study is underpowered. Another RCT in 184 infants born <1800 g and <36 weeks gestation compared oral 100 micrograms folate/day for 4 months versus 100 micrograms vitamin B-12 intramuscularly monthly for 4 months versus both supplements or neither supplement in infants treated with iron and vitamin E [16]. Folate supplementation significantly decreased the decline in haemoglobin compared to the unsupplemented group, although the smallest decline in haemoglobin was reported in infants who received B12 alone or in combination with folate. Transfusion requirements were not reported.

**Recommendation:** The current ESPGHAN recommended enteral folic acid intake for preterm infants is 35 to 100 microgram/kg/day [11]. The recent ESPGHAN/ESPEN/ESPR/CSPEN guidelines on pediatric parenteral nutrition: Vitamins recommend routine supplementation of folic acid to prevent development of folic acid deficiency in preterm infants [17]. Erythropoietin therapy for prevention and treatment of anaemia of prematurity may increase folic acid deficiency. Therefore, ESPGHAN has recommended combined therapy of B12 and folic acid to enhance erythropoiesis. According to the ESPGHAN 2005 Guidelines, the current recommended dose of FA in PN is 56 microgram/kg/day for infants and 140 mg/day for children. When needed as a treatment to improve erythropoiesis, the recommended dose is 35 to 100 microgram/kg/day. [LOE II-III GOR C]

**Treatment of other anaemias:**

**Rhesus haemolytic disease of the newborn:** Two reviews [18, 19] of the management of rhesus haemolytic disease reported that although administration of folic acid until 3 months of age might hypothetically decrease the need for top-up transfusions of red blood cells, current studies do not provide any evidence that administration of folic acid to infants with haemolytic disease affects the haemoglobin level [18] or reduces the need for top-up transfusions of red blood cells [18, 19]. Folic acid dosages reported in the literature vary from 25 micrograms to 5 mg/d and side effects (such as rash, fever) were uncommon. A routine supplement of folate 50 micrograms was suggested for infants with haemolytic disease of the newborn during the first three months of life [19].

**Sickle cell anaemia:** A systematic review found a single trial of folate 5 mg daily versus placebo in 117 children with sickle cell disease aged 6 months to 4 years and reported increased in serum folate levels but no effect on haemoglobin or symptoms of sickle cell disease [20]. [LOE II GOR C/D]

**Hereditary spherocytosis (HS):** Megaloblastic anaemia has been reported in patients with HS. The General Haematology Task Force of the British Committee for Standards in Haematology recommend folate (2.5 mg/day up to 5 years age, and 5 mg/day thereafter) in severe and moderate HS, but is probably not necessary in mild HS [21]. [LOE III/IV, GOR C]

**Concurrent therapy with dihydrofolate reductase inhibitors (trimethoprim/sulfamethoxazole; Pyrimethamine / sulfadiazine; methotrexate):**

**Methotrexate:** Folate and folinic acid have a protective and probably similar effect against methotrexate related adverse effects (including a reduction in gastrointestinal side effects, hepatic dysfunction and discontinuation of MTX treatment for any reason) in patients with inflammatory disease [3, 4]. As folinic acid is expensive, folate may be preferred.

**Pyrimethamine / sulfadiazine:** Current guidelines for treatment of the infant with congenital toxoplasmosis are for use of pyrimethamine and sulfadiazine plus folinic acid [22,23]. Folinic acid 10 mg three-times a week is recommended until 1 week following cessation of Pyrimethamine treatment. It was advised not to use folic acid as a substitute for folinic acid [24]. Levels of folinic acid in the CSF from folinic acid supplemented infants treated with

	<p>pyrimethamine for congenital toxoplasmosis are thought to be too low to inhibit the effect of pyrimethamine [25]. However, there are no clinical trials comparing folate or folic acid versus placebo in infants with toxoplasmosis.</p> <p><b>Trimethoprim/sulfamethoxazole:</b> There are no clinical trials comparing folate or folic acid versus placebo in infants with treated with trimethoprim/sulfamethoxazole.</p> <p><b>Safety</b></p> <p>Folic acid toxicity is not reported in newborns [17]. However, higher, so-called pharmacological doses may mask neurological manifestations of pernicious anaemia and may reduce the efficacy of anticonvulsant medications [17]. High folate concentrations were associated with low zinc concentrations in preterm infants [5]. Weight loss, neurological, gastrointestinal and psychological symptoms were reported in adults on high doses [6].</p>
<p><b>References</b></p>	<ol style="list-style-type: none"> <li>1. Leaf A, Landowne Z. Vitamins – conventional uses and new insights. In: Nutritional Care of Preterm Infants. 2014;110:152-66.</li> <li>2. Eds Kleinman RE, Greer FR. Water soluble vitamins. By American Academy of Pediatrics. In Pediatric Nutrition 7th edition. 2014:517-34.</li> <li>3. Prey S, Paul C. Effect of folic or folinic acid supplementation on methotrexate-associated safety and efficacy in inflammatory disease: a systematic review. Br J Dermatol. 2009;160:622-8.</li> <li>4. Shea B, Swinden MV, Tanjong Ghogomu E, Ortiz Z, Katchamart W, Rader T, Bombardier C, Wells GA, Tugwell P. Folic acid and folinic acid for reducing side effects in patients receiving methotrexate for rheumatoid arthritis. Cochrane Database Syst Rev. 2013:CD000951.</li> <li>5. Fuller NJ, Bates CJ, Evans PH, Lucas A. High folate intakes related to zinc status in preterm infants. Eur J Pediatr. 1992;151:51-3.</li> <li>6. Campbell NR. How safe are folic acid supplements? Arch Intern Med. 1996;156:1638-44.</li> <li>7. Water soluble vitamins. In: Kleinman RE, Greer FR, editors. Pediatric Nutrition 7th edition: American Academy of Pediatrics; 2014. p. 517-34.</li> <li>8. Lohner S, Fekete K, Berti C, Hermoso M, Cetin I, Koletzko B, Decsi T. Effect of folate supplementation on folate status and health outcomes in infants, children and adolescents: A systematic review. International Journal of Food Sciences and Nutrition. 2012;63:1014-20.</li> <li>9. Hay G, Johnston C, Whitelaw A, Trygg K, Refsum H. Folate and cobalamin status in relation to breastfeeding and weaning in healthy infants. American Journal of Clinical Nutrition. 2008;88:105-14.</li> <li>10. Han YH, Yon M, Han HS, Kim KY, Tamura T, Hyun TH. Folate contents in human milk and casein-based and soya-based formulas, and folate status in Korean infants. British Journal of Nutrition. 2009;101:1769-74.</li> <li>11. Agostoni C, Buonocore G, Carnielli VP, De Curtis M, Darmaun D, Decsi T, Domellof M, Embleton ND, Fusch C, Genzel-Boroviczeny O, Goulet O, Kalhan SC, Kolacek S, Koletzko B, Lapillonne A, Mihatsch W, Moreno L, Neu J, Poindexter B, Puntis J, Putet G, Rigo J, Riskin A, Salle B, Sauer P, Shamir R, Szajewska H, Thureen P, Turck D, van Goudoever JB, Ziegler EE, Nutrition ECo. Enteral nutrient supply for preterm infants: commentary from the European Society of Paediatric Gastroenterology, Hepatology and Nutrition Committee on Nutrition. J Pediatr Gastroenterol Nutr. 2010;50:85-91.</li> <li>12. Oncel MY, Calisici E, Ozdemir R, Yurttutan S, Erdeve O, Karahan S, Dilmen U. Is folic acid supplementation really necessary in preterm infants &lt;=32 weeks of gestation? Journal of Pediatric Gastroenterology and Nutrition. 2014;58:188-92.</li> <li>13. Spotswood N, Hodyl N, Fletcher J, Ranieri E, Andersen C, Crawford T, Bhatia V. Folate status in preterm neonates: An observational study. Journal of Paediatrics and Child Health. 2017;53 (Supplement 2):95.</li> <li>14. Strelling MK, Blackledge GD, Goodall HB, Walker CH. Megaloblastic anaemia and whole-blood folate levels in premature infants. Lancet. 1966;1:898-900.</li> <li>15. Cakmak Celik F, Aygun C, Gulden S, Bedir A, Cetinoglu E, Kucukoduk S, Bek Y. Assessment of different folic acid supplementation doses for low-birth-weight infants. [Turkish]. Turk Pediatri Arsivi. 2016;51:210-6.</li> </ol>

	<p>16. Worthington-White DA, Behnke M, Gross S. Premature infants require additional folate and vitamin B-12 to reduce the severity of the anemia of prematurity. <i>American Journal of Clinical Nutrition</i>. 1994;60:930-5.</p> <p>17. Bronsky J, Campoy C, Braegger C, nutrition EEECWgopp. ESPGHAN/ESPEN/ESPR/CSPEN guidelines on pediatric parenteral nutrition: Vitamins. <i>Clinical Nutrition</i>. 2018;37:2366-78.</p> <p>18. Rath ME, Smits-Wintjens VE, Walther FJ, Lopriore E. Hematological morbidity and management in neonates with hemolytic disease due to red cell alloimmunization. <i>Early Hum Dev</i>. 2011;87:583-8.</p> <p>19. Smits-Wintjens VE, Walther FJ, Lopriore E. Rhesus haemolytic disease of the newborn: Postnatal management, associated morbidity and long-term outcome. <i>Semin Fetal Neonatal Med</i>. 2008;13:265-71.</p> <p>20. Dixit R, Nettem S, Madan SS, Soe HHK, Abas ABL, Vance LD, Stover PJ. Folate supplementation in people with sickle cell disease. <i>Cochrane Database Syst Rev</i>. 2018.</p> <p>21. Bolton-Maggs PH, Langer JC, Iolascon A, Tittensor P, King MJ, General Haematology Task Force of the British Committee for Standards in H. Guidelines for the diagnosis and management of hereditary spherocytosis--2011 update. <i>Br J Haematol</i>. 2012;156:37-49.</p> <p>22. Palasanthiran P, Starr M, Jones C, Giles M. Management of perinatal infections. <i>Australasian Society for Infectious Diseases (ASID)</i>. 2014:69-74.</p> <p>23. Maldonado YA, Read JS, Committee on Infectious Diseases. Diagnosis, treatment, and prevention of congenital toxoplasmosis in the United States. <i>Pediatrics</i>. 2017;139(2):e20163860.</p> <p>24. Moncada PA, Montoya JG. Toxoplasmosis in the fetus and newborn: An update on prevalence, diagnosis and treatment. <i>Expert Review of Anti-Infective Therapy</i>. 2012;10:815-28.</p> <p>25. McLeod R, Mack D, Foss R, Boyer K, Withers S, Levin S, Hubbell J. Levels of pyrimethamine in sera and cerebrospinal and ventricular fluids from infants treated for congenital toxoplasmosis. <i>Antimicrobial Agents and Chemotherapy</i>. 1992;36:1040-8.</p>
--	---

<b>Original version Date: 15/11/2016</b>	<b>Author: ANMF Group</b>
<b>Current Version number: 2.0</b>	<b>Version Date: 17/06/2019</b>
<b>Risk Rating: Low</b>	<b>Due for Review: 17/06/2024</b>

**Authors Contribution**

Original author/s	
Author/s of the current version	Srinivas Bolisetty
Evidence Review - original	David Osborn
Expert review	
Nursing Review	Eszter Jozsa
Pharmacy Review	Jing Xiao, Cindy Chen, Michelle Jenkins
ANMF Group contributors	Nilkant Phad, Himanshu Popat
Final editing and review of the original	Ian Whyte
Electronic version	Cindy Chen, Ian Callander
Facilitator	Srinivas Bolisetty